PROFESSIONAL SERVICE AGREEMENT FOR ENGINEERING SERVICES FOR
IMPROVEMENTS TO THE SOUTHWEST REGIONAL WASTEWATER
TREATEMENT FACILITY

THIS PROFESSIONAL SERVICE AGREEMENT (the “Agreement”) is entered into
as of the Effective Date (defined in Section 1, below) by and between Polk County (the “County”),
a political subdivision of the State of Florida, situated at 330 West Church Street, Bartow, Florida
33830, and Black & Veatch Corporation (the “Consultant”) a Delaware corporation, located at
11401 Lamar Avenue, Overland Park, Kansas 66211 and whose Federal Employer Identification
Number is 43-1833073.

WHEREAS, the County requires certain professional services in connection with the
Southwest Regional Wastewater Treatment Facility (SWRWWTF) improvements; and,
[...]
upgrade electrical, influent pump station, secondary clarifiers, and
effluent filters along with BNR process conversion to Bardenpho.
Our detailed planning has resulted in a time savings and kept the
plant in operation throughout construction while achieving effluent
limits consistently.

Biack & Veatch has a unique ability to support Start-up/
Commissioning with our certified operations staff.

Black & Veatch’s process and operations specialists will work with
Polk County and the contractor to properly initiate operations for
new systems at the plant, and ensure that operators get the proper
training, knowledge, and resources needed for long- term success.
Chris Andres, a licensed plant operator, will help Polk County through
the entire startup and commissioning process. Chris is a local
resident, which will allow him to be available at all project stages.

EXPEDITING SCHEDULE VIA
ALTERNATIVE DELIVERY

As a Florida-licensed Contractor, Black & Veatch provides the County
with an enhanced understanding of the pre-construction services
and construction activities, risks and implementation challenges
using the CMAR method. Should the County choose a CMAR, we will
leverage our lessons learned to collaborate with the County; from
developing a favorable CMAR agreement through GMP Negotiations
as well as being the County Advocate throughout the Construction.
This will include development of early equipment procurement
packages to help reduce long lead-time elements of the project.

APPROACH TO PROJECT

INNOVATIVE DESIGN

d: arifier Design: Secondary
clar|ﬁer mechanism deSIQn might be
considered standard or typical. We
believe, innovation is always possible
with every process. An innovative
concept is to implement a McKinney
baffle, for the feed well, diffuse the
mixed liquor into the sludge blanket

at a point where the density of the
sludge blanket is closer to the density

of the mixed liquor, thus diminishing
the waterfall effect of the mixed liquor
when discharged at a higher level and

avoid density currents.

Implems tion Success: Black &
Veatch has implemented innovative
McKinney baffle design successfully on
many of our projects and most recently
for the Florida Power & Light's new
Clean Water Recovery Center at Turkey
Point as shown in picture above. Black
& Veatch worked with Prof. McKinney
directly to bring the technology to

the United States. Intensive testing
showed this design achieved superior

performance over standard design.

Benefit to Polk County: The proposed
McKinney baffle would help dissipate
flow density currents and reduce short
circuiting, thereby providing more
consistent performance over a wider
operating range.

BLACK & VEATCH 15



TAB 3
Experience, Expertise,
Personnel & Technical Resources




3

Our proven experience with numerous wastewater treatment facility improvements ensures that
Polk County receives an effective team capable of delivering common sense solutions, innovative
ideas, and quality results within budget.

Black & Veatch has been serving clients
in Florida for over 60 years, providing
engineering services from our seven
Florida offices, including Tampa and
Oriando. These engineers are backed
by Black & Veatch's 100+ years of
experience providing services in a wide
range of disciplines.

We have assembled a team of
exceptionally experienced professionals
to meet Polk County’s needs for the
improvements to both the NWRWWTF
and SWRWWTF. Our team will be led

by Project Manager Steven King, who
has 24 years of experience completing
projects for Florida utilities.

As highlighted in this section, our team
includes a number of professionals
whose experience makes them uniquely
qualified to provide value to the County.

Our teams’ experience includes complex
electrical gear upgrades similar to the
electrical needs at the SWRWWTFE. Our
experience ensure Polk County will see
limited service interruptions while getting
a safe, arc-flash rated electrical system.

Experlence Expertlse Personnel &
Technical Resources

ELECTRICAL IMPROVEMENTS

Power and Energy is the largest industry supported by Black &
Veatch. Our international industry leadership in energy is also
practiced locally. We routinely leverage our energy expertise

to deliver innovative solutions and optimizations to our water

utility clients. We will ensure the electrical upgrades include
arc-flash rated gear to meet all safety standards and increase
resilience of the facilities, just as we have done for St. Petersburg,
City of Venice, and many others. Our detailed construction
sequencing plan will ensure the facilities remain in service
throughout construction.

COMPLICATED SITE CONDITIONS

Black & Veatch and our team members have worked at some of
the most complicated wastewater treatment facilities in Florida,
including Miami-Dade and Orange Counties. Our team brings a
wealth of experience dealing with congested and complicated
facilities, as well as a proven track record of implementing
innovative solutions. By partnering with us, Polk County can
benefit from our expertise and innovative thought processes to
help streamline operations and achieve optimal results.

CLARIFICATION & FILTRATION

Clarification and filtration are essential treatment processes.

Our team has extensive experience designing and constructing
secondary clarifiers, cloth media filtration and deep bed sand
filters designed to achieve required water quality including Giardia
and Crypto removal. We believe maintaining consistency of design
and operation for staff is an important goal for Polk County and
the Black & Veatch team will design for ease of maintenance
while optimizing treatment performance.

DEWATERING/BIOSOLIDS

Black & Veatch has completed over 20 biosolids projects in Florida,
including the design of centrifuges, screw presses, etc. and we
recently completed a Long-Term Biosolids Management Programs
for the City of Lakeland and Sarasota County. We understand the
regulatory environment and nuances of the required equipment
which will enable us to successfully manage Polk County'’s
dewatering needs at both facilities.

BLACK & VEATCH 16



EXPERIENCE, EXPERTISE, PERSONNEL & TECHNICAL RESOURCES

RELEVANCE TO POLK COUNTY:

Preliminary and Detailed Design
Construction Phase Services
Filter upgrades

Complex Site Yard Piping Updates
CMAR delivery

Clarifier improvements

Electrical Upgrades

MOPO

Embassy Hills WWTF
Improvements

The Embassy Hills Wastewater Treatment Facility (EHWWTF) is a 3.5 MGD
rated conventional activated sludge wastewater facility. Black & Veatch
completed a facility assessment to evaluate the plant operations and
infrastructure, identify condition and remaining life of the equipment, and
define improvements needed to maintain reliable operation, then design
and construct those improvements.

This work included the development of a calibrated BioWin process model
to support the design enhancements. The following improvements were
included in the design:

= New influent pumps station

= New mechanical screening

= Conversion of existing MLE Process to a 4-Stage Bardenpho process
to meet a lower total nitrogen limit of 3 mg/L without expanding the
BNR basin volume.

= Switching from surface aerators to fine bubble diffused aeration with
PD blowers

= Clarifier improvements

= Conversion of existing traveling bridge filters to cloth disk filters

= Facility-wide electrical improvements

= Facility-wide I&C/SCADA improvements

Black & Veatch supported the County in determining the best construction
delivery method. A CMAR approach was selected, which allowed the
County to phase the construction over a 4-year period, under two separate
Guaranteed Maximum Prices (GMPs), allowing the County to meet their
budgetary constraints.

The majority of GMP-1 work has been completed, and the second phase
(GMP-2) has been initiated. Construction will be completed in 2025.

PROJECT REPRESENTATIVE
Ken Chahine, PE

Pasco County Florida

(813) 235-6189
kchahine@pascocountyfl.net

SIZE AND COST OF PROJECT

SIZE i 3.5 MGD
Original: ............ $3.5M | $30M Const
Final: ... $4.2M | $35M Const

PROJECT COMPLETION DATE
2025, on schedule

FIRM'S RESPONSIBILITY
Prime

CHANGE ORDERS
1 Owner Initiated Change Order

TIME EXTENSIONS
1 Owner Initiated Time Extension

CONNECTED KEY STAFF
= Michael Tache

= Andrew Westfall*

® Robert Burchett

® Steven King*

® Timur Deniz*

= Brad Vanlandingham*
= Ryan Eck*

= | ucas Botero*

= David Martins*

*Indicates staff who worked on
representative project.

17 POLK COUNTY | ENGINEERING SERVICES FOR IMPROVEMENTS TO THE NWRWWTF & SWRWWTF



EXPERIENCE, EXPERTISE, PERSONNEL & TECHNICAL RESOURCES

RELEVANCE TO POLK COUNTY:

Preliminary and Detailed Design
Construction Phase Services
Filter upgrades

Complex Site Yard Piping Updates

Dewatering Upgrades
Clarifier improvements
Electrical Upgrades
MOPO

South WRF Phase V Improvements

The Orange County Utilities Phase V Improvements project expanded the
treatment capacity of the South Water Reclamation Facility (SWRF) from
43.0 MGD AADF to 56 MGD AADF. Black & Veatch provided study, design,
permitting and construction phase services.

Improvements include construction of new facilities combined with
major and minor modifications to existing facilities. New or improved
facilities include new screenings equipment, new vortex grit removal
systems, conversion of abandoned rectangular clarifiers to step-feed
BNR basin, new aeration systems with fine bubble diffusers, new blower
building with three single-stage integrally geared high speed blowers, a
new secondary clarifier, effluent filtration facilities, disinfection facilities,
additional 10 MG of effluent storage, sludge thickening and dewatering
upgrades, anaerobic digester cover upgrades, electrical/control
improvements, and general site improvements.

Electrical improvements include major electrical equipment with one
new 1750 kW engine generator. Given concerns with electrical equipment
age and reliability, select major electrical equipment was fast-tracked,
constructed separately, and in operation.

The Phase V improvements also included a sidestream treatment
analysis to determine the best approach to handling dewatering return
streams high in ammonia and phosphorus. Options considered include
equalization, chemical treatment, “shortcut” nitrogen removal, and
struvite recovery. Conversion of existing sludge storage to EQ storage for
filtrate/centrate to allow controlled feed to the biological process was the
proposed option.

Black & Veatch also developed a MOPO for the complex project. Due to the

number of new structures constructed in a very congested areas of the
existing facility, the project included substantial subsurface utility locate
effort. Black & Veatch worked successfully work with the County and
the Contractor for the construction of the project while keeping the plant
in compliance.

PROJECT REPRESENTATIVE
Alan Gay, PE

Senior Engineer

9150 Curry Ford Road

Orlando, FL 32825

(407) 254-9724
Alan.Gay@ocfl.net

SIZE AND COST OF PROJECT

SIZ@ e 56 MGD
Original: .....coovoveeeeeeeeeeeee. $5.2M
Final v, $5.2M

PROJECT COMPLETION DATE
2023, on schedule

FIRM'S RESPONSIBILITY
Prime

CHANGE ORDERS
2 Amendments to extend CPS
Services

TIME EXTENSIONS
2 time extensions for CPS Services

CONNECTED KEY STAFF
s Steven King*

= Andrew Westfall*

a Timur Deniz*

= Brad Vanlandingham*
® | ucas Botero*

*Indicates staff who worked on
representative project.

BLACK & VEATCH 18



EXPERIENCE, EXPERTISE, PERSONNEL & TECHNICAL RESOURCES

RELEVANCE TO POLK COUNTY:

Preliminary and Detailed Design
Construction Phase Services
Filter addition

Complex Site Yard Piping Updates

Electrical Upgrades
New Dewatering installation
MOPO

Brighton WWTP Expansion

The Brighton WWTP is a Sequencing Batch Reactor plant that uses
diffused aeration system which is automated and utilizes DO/ORP for
control. The plant also has aerated sludge holding tanks for solids
processing and a fan press dewatering system. Additionally, at the facility,
there is a pond meant for temporary storage of the treated effluent prior
to being sent to the ultimate disposal system, which is a deep injection
well located about two miles away. There is a new influent pump station
designed for the current and future flows to the facility, along with new
collection system piping onsite. The plant will also have new chlorine
pumping and storage systems and a new generator sized to handle the
entire facility.

Black & Veatch completed the design for the expansion of the Brighton
WWTP for the Seminole Tribe of Florida.

Improvements included headworks mechanical
screening and grit removal, new flow splitter box structure, upgrades to
existing SBR basin equipment, new SBR and sludge holding tanks and
equipment, aeration turbo blowers and piping, fan press dewatering
system, effluent storage pond and disc filtration system,; electrical, blower,
and dewatering buildings; Emergency Operations Center/Administration
building; and site paving, grading, and drainage improvements.

Our tasks also included construction phase services with submittal
reviews, RFl, payment application review, progress meeting attendance
and updates, and other special inspections (i.e., structural or electrical).

PROJECT REPRESENTATIVE
Ranthus Fouch, PE

Seminole Tribe of Florida

(954) 894-1060 ext 10986
Ranthusfouch@semtribe.com

SIZE AND COST OF PROJECT

SIZE: 0.3 MGD
Original: ..o 52M
Final: oo $2.7M

PROJECT COMPLETION DATE
2025, on schedule

FIRM'S RESPONSIBILITY
Prime

CHANGE ORDERS
3 Amendments to add scope and
schedule

TIME EXTENSIONS
One for CPS services extension

CONNECTED KEY STAFF
= Steven King*

= Apdrew Westfall*

8 Timur Deniz*

Brad Vanlandingham*
Ryan Eck*

Lucas Botero*

*Indicates staff who worked on
representative project.

19 POLKCOUNTY | ENGINEERING SERVICES FOR IMPROVEMENTS TO THE NWRWWTF & SWRWWTF



EXPERIENCE, EXPERTISE, PERSONNEL & TECHNICAL RESOURCES

RELEVANCETO POLK COUNTY:

Preliminary and Detailed Design
Construction Phase Services
Extensive Electrical Upgrades
Flood protection

CMAR delivery

City of St. Petersburg NEWRF
Electrical Distribution System
Improvements

Black & Veatch supported electrical system improvements at the City's
16-MGD NEWRF to improve safety and reliability. This project utilized the
CMAR delivery method and was combined with three additional projects
designed by other firms: Effluent Distribution Pump Station, Injection Well
IW-4, and Sidewalk Improvements along 62nd Avenue.

The NEWRF electrical project involved implementation of a new
centralized backup power facility with three new diesel-fueled engine
generators and a new looped 12kV distribution duct bank system that
greatly enhance the reliability of the plant. The project accomplishes
widespread replacement of aging electrical infrastructure, including
four new electrical buildings housing step-down transformers, 480-Volt
Switchgears, and MCCs. All new facilities were elevated above the flood
elevation in this low-lying coastal community.

This project demonstrates overcoming challenges critical to project
success, such as maintaining plant operations while replacing nearly
all electrical system components from switchgear to conduit and point-
to-point wiring.

Black & Veatch is supporting the City of St. Petersburg as the lead Envision

consultant for the NEWREF. In efforts to increase sustainability, resiliency,
and safety of the wastewater treatment process for the community, Black

& Veatch organized, developed, and submitted the required documentation

for achieving the Envision Gold Award Recognition.

The design enables electrical resilience for the facility and removed any
single point of electrical failure.

PROJECT REPRESENTATIVE
Tanel Andry

City of St. Petersburg

(727) 892-5382
Tanel.andry@stpete.org

SIZE AND COST OF PROJECT

SIZE e 16 MGD
Original: ..o $3.3M
FiNal: woooeereeeee e $3.3M

PROJECT COMPLETION DATE
2026, on schedule

FIRM'S RESPONSIBILITY
Prime

CHANGE ORDERS
5 Amendments initiated by the Owner